Note: This report is issued subject to TÜV SÜD PSB's "Terms and Conditions Governing Technical Services". The terms and conditions governing the issue of this report are set out as attached within this report.



Choose certainty.
Add value.

SUBJECT

Testing of ixPress pipes and fittings.

TESTED FOR

HIGASHIO MECH CO,LTD. 8-22 KIKUSUICHO, KAWACHINAGANO OSAKA 586-0012, JAPAN

Attention: Mr Shingo Higashio

SAMPLE SUBMISSION DATE

05 Aug 2008

SAMPLE DESCRIPTION

Two sizes (ND 25 and ND 32) of ixPress multilayer pipes (PEX/AL/PEX) and fittings samples (Refer Figure 1) were received for the following tests:

- A. Burst Test
- B. Pull Test





Figure 1: Sample with fitting installed



Laboratory: TÜV SÜD PSB Pte. Ltd. Testing Services No.1 Science Park Drive Singapore 118221 (hvr

Phone: +65-6885 1333 Fax: +65-6776 8670 E-mail: testing@tuv-sud-psb.sg www.tuv-sud-psb.sg Co. Reg: 199002667R Aldkhy.

Regional Head Office: TÜV SÜD Asia Pacific Pte. Ltd. 3 Science Park Drive, #04-01/05 The Franklin, Singapore 118223



TEST METHOD

As agreed with client, the tests was carried out as follow,

1. Burst Test

- 1. Both ends of the test sample are connected with ixPress fittings; one end is capped while the other is connected to a water source.
- 2. With the testing ambiance at 23 °C, water is introduced into the test sample.
- 3. Pressure is increased and held for three minutes with every increment of one bar of pressure until the sample fails.
- 4. The burst pressure is recorded and tabulated.
- 5. The test is repeated another two times for a total of three samples.

2. Pull Test

- 1. Both ends of the test sample are connected with ixPress fittings, and attached onto a Universal Tensile Machine (UTM).
- 2. With the testing ambiance at 23 °C, force is applied with a crosshead speed of 10mm/minute onto the sample until failure.
- 3. The failure strength is recorded and tabulated.
- 4. The test is repeated another five times for a total of six samples with three samples at 23°C and three samples at 50°C.

W alkhy.



TEST RESULTS:

Burst Test (23 °C, ND 25)

Nominal size (ND25)	Burst Pressure (bar)	Photo after test
S1	59	81
S2	59	52
S3	58	- 57)

Burst Test (23 °C, ND 32)

Nominal size (ND32)	Burst Pressure (bar)	Photo after test
S1	48	NP32 SI
S2	47	ND37 - S2
S3	47	ND30 80-000 mm m m m m m m m m m m m m m m m m

Note: The samples fail at the centre of the test piece.

No slippage or damage was observed on the ixPress fittings.

aldehy.



TEST RESULTS: Con't

Pull Test (23°C, ND 25)

Nominal size (ND25)	Maximum Load (kN)	Photo after test
S1	4.90	NO 25 6 28°
S2	4.98	NPES 52 252
S3	4.99	NO25 ← 53 252

Pull Test (23°C, ND 32)

Nominal size (ND32)	Maximum Load (kN)	Photo after test
S1	7.65	32 (61)
S2	7.49	22
S3	7.39	nt 32 53 C

Note: The samples fail at the centre of the test piece.

No slippage or damage was observed on the ixPress fittings.

(Mr Slakhy.



TEST RESULTS: Con't

Pull Test (50°C, ND 25)

Nominal size (ND25)	Maximum Load (kN)	Photo after test
S1	3.46	ND 25 SI → ← @ 50°C
S2	3.76	NP25 52 0502
S3	3.61	M25 → ← 53 @ 64.

Pull Test (50°C, ND 32)

Nominal size (ND32)	Maximum Load (kN)	Photo after test
S1	4.90	ND32 SI 50°C
S2	4.83	ND22 <2 -> 500
S3	4.40	50€ → ← S3 ND32

Note: The samples fail at the centre of the test piece.

No slippage or damage was observed on the ixPress fittings.

Chua Lee Choong Associate Engineer

Chua Peck Cheong **Product Manager**

Building & Industrial Products

Testing Services



This Report is issued under the following conditions:

- 1. Results of the testing/calibration in the form of a report will be issued immediately after the service has been completed or terminated.
- 2. Unless otherwise requested, a report shall contain only technical results. Analysis and interpretation of the results and professional opinion and recommendations expressed thereupon, if required, shall be clearly indicated and additional fee paid for, by the Client.
- 3. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TÜV SÜD PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way "guarantees" the later performance of the product/equipment.
- 4. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.
- 5. Additional copies of the report are available to the Client at an additional fee. No third party can obtain a copy of this report through TÜV SÜD PSB, unless the Client has authorised TÜV SÜD PSB in writing to do so.
- 6. TÜV SÜD PSB may at its sole discretion add to or amend the conditions of the report at the time of issue of the report and such report and such additions or amendments shall be binding on the Client.
- 7. All copyright in the report shall remain with TÜV SÜD PSB and the Client shall, upon payment of TÜV SÜD PSB's fees for the carrying out of the tests/calibrations, be granted a license to use or publish the report to the third parties subject to the terms and conditions herein, provided always that TÜV SÜD PSB may at its absolute discretion be entitled to impose such conditions on the license as it sees fit.
- 8. Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other testing authority or bodies that may be found on that sample.
- 9. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results furnished by TÜV SÜD PSB in any advertisements or sales promotion.
- 10. Unless otherwise stated, the tests are carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

January 2008